TESTING
2015000586E AW

CNAS L0690
1Ej
A A

TEST REPORT

\i\t‘é’ AP P
& % 16 s 7 A
M laciws CNAS &

S el

s v

-

Hb YRS (MW):  WT2017B01B01199G1

RACHAL: 7 M & B4 AT AL TR )
Entrusted by
PER AR M R B PP A A F A AR
Sample Name
R3] - ¥ ox g
Test Type

f n X)\ H’ 7 ?Ax

H X # #,

National Research Center of‘kﬂ \’Techn es for Building Materials

WT20

1199

ctt Ereem

3?‘“""@

S



[ 5% SRR s
MA

1 Research Center of Testing Techmques for Building Materials)

’015000586E *‘A g& j:&

(Test Report)
Fb45: WT2017B01B01199G1 1R L4
FERMATR | MEL B EL LM e sl E 3y
THCHNL | M B A AA TR F) [T Bk
HEFE BT | 75 €443 A AT TR 6] R &5
SKEEHHB | 2017407 A 20 B FERBE 8 3
i Ty 20 LTSy PR

Kol i GB/T 17748-2016 (33 F3& A 4290 5 540
i GB/T 2790-1995 (ftb] 180° F) & 1% B X1 7 ik - B M AHH 2t R 1 A4 )

KRIE | AERE. AGHRLRESEL 18T, #0% 2~4 7.

AR, BIRERLE 2~4 . *

K4t <y,
BREM: 2 ﬁv@ % 5%';5;

Jmﬁbm?f

BE: 1. %4 Bl 4
2. H5%E Pilot-003;

#od %%' # &:§4E§f_~% 52w 4

K6 Az U X b E A B B A B IE: 65728538 WF4: 100024




Rl 2 FIAT R O

(National Research Center of Testing Techniques for Building Materials )

(Test Report)
RS : WT2017B01B01199G1 Fo2w a4 W|
A BATR
g s PRUEER Ko 25 R i
F¥){E >32um 37um e
1 RERE
&ME >30um 35um an
2 REALEREE > HB 4H ——
3 KiF B A % <10 16 —
X A& 0 % 04 —
4 W& 5
% B % 1 4 14 =
. 50kg-cm RPLA, £
3 it o > 50kg-cm g cm%uﬁ i £
6 o 3 B M B4 B4 -
: REA. DAL, e | R30h. D |
7 Ry, ¥5%. 6£AL<2 ke
8 A RHE. DA, PG | REoh, DA, 8|
AR ER%, AE<S £
7 A b FER FHER —
10 PIBRK 2 2L <4.00x10°C™ 0'87x10°C! —

KAl 6P X & R b E B A B m AR i 65728538 HE4R: 100024

cte Er%m




Rl 2 AL RHI R A

(National Research Center of Testing Techniques for Building Materials)

o |

(Test Report)
Fb%S: WT2017B01B01199G1 |IW 4
oy BATR
s K360 H FRUEE R K4 1 L
11 RFMEAH >7.0kN 13.6kN —
12 W% >22.0MPa 43 4MPa ——
13 o # K LEAL TEAL ——
E& & LY 178MPa ——
E&E LS 186MPa —
14 iR > 100MPa
FaEE Lyd 175MPa ——
HHEe LG 186MPa ——
E@EE EHE | 6.6x10°MPa| ——
Ed@mE LG | 6.8x10*MPa| ——
15 TS >2.0x10*MPa
H@mE L9é | 6.4x10*MPa| ——
H@e L4 | 6.8x10°MPa| ——
sha, LEA AL —
M;J‘!—ljl N D 4 & S
16 £EM B X487k 0 & 0 A
W &
A
X B & 14 1 4% e
17 RSB >95C W1C -

KT BT ML Jb TR PH X o E A B e R R 65728538 HE4W: 100024




FE] 5% S A4 L3R o0

(National Research Center of Testing Techniques for Building Materials)

(Test Report)
FS: WT2017B01B01199G 1 Fa4W H4a4m|
639 T
e K360 H PRUEESK R A
FH¥HE | 6.6N/mm | ——
—— E&m G
TIMA 6.4N/mm oy
F¥4a 7IN/mm | ——
— E&@HE
A RAOME | 7.0N/mm | ——
18 18(?;§ ;%'J%
- P4 | 63N/mm | ——
S HERE
&AME | 6.IN/mm | ——
F¥E | 7.IN/mm | ——
e Rk o)
RANOME | 7.0N/mm | —— .
(ATZEG) 7
)
P
BYE: (BT E)
AR

R AL JL R IR X 4 E R M BE R AR S . 65728538  MB4%: 100024

clT ErMER



e B
Notice

1. ARELHL “RBREHE” MFEETLH.
This test report is invalid without the seal.

2. ARETL Gl B M7 BFEEN.
This test report is invalid without the signatures of the related persons.

3. FMEWBRE. MOEEER-
This test report is invalid if erased, altered or copied partially.

4. MNEMEEFFN, NTRBREZ BRI H A RAPORE, SHERZE,
Any doubt should inform us within 15 days after receiving the test report.

5. ZARNBEHFRBNRLE BHBHARYE, POAMEELHAT, ZHERBER
PO RAE TR
The commissioned testing samples and commission information are provided by the
applicant .The results shown in the test report refer only to the sample(s) tested unless
otherwise stated. Identifying authenticity of the supplied samples and information is
out of our responsibility.

6. AMERABIhARTK, REENHHEMIRIRL, SR UEERSRS NSRS,
S5MEARTLR.

This test report is printed on anti-counterfeiting paper. Its copy should have grid

shading. The numbers on the back of the data sheet are random numbers not related

with the report. 2=
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HiE (Tel): (86-10) 65728538 51167681 /7983 / 7984
R (Fax): (86-10) 65715991
WEEEH: Tel: (86-10) 51167679 Fax: (86-10) 65764684
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